REX
Pipe Vices

Chain Vice CV3/CV6 VL1 V1~V4

Contents

1. Chain Vice CV3/CV6
2. Vice Stand

3. Pipe Vice VL1/VO
4. Pipe Vice V1/V2

5. Pipe Vice V3/V4

REX



Chain Vice CV3/CV6

CV3
No. | Parts No. Parts name Qty. Remarks
1| V501 |[Vice 1
2| V511 |[Leafchains (25R) 1
3| V531 [Chain screw 1
4 Pin for leaf chains 1
5| V532 [Chain internal screw 1
6| VS06 |Handle 1
7 Roll pin (5%35) 1
8| G029 [Rollpin 1
9| GO51 [Rollerpin 1
10| V561 |Jaw 1
11 Spring washer (6) 2
12 Hex-socket head cap screw (M6x30] 2
13 Hex bolt (M12x55) 3
14 Hex nut (M12) 3
CV6
HE | SBLRES Parts name M= Remarks
1| V502 |[Vice 1
2| V513 |Leaf chains (38R) 1
3| V631 [Chain screw 1
4 Pin for leaf chains 1
5| V532 [Chain internal screw 1
6| VS06 |Handle 1
7| WL57 [Roll pin (5x35) 1
8| 5074 [Roll pin 1
9| 9027 [Roller pin 1
10| V562 |Jaw 1
11| WGO08 |Spring washer (8) 2
12| WO8F |Hex-socket head cap screw (M8x30| 2
13| W121 [Hex bolt (M12x55) 3
14| WC12 |Hex nut (M12) 3




Vice Stand (For CV3,CV6,V0~V4)

No.

Parts No.

Parts name

Qty.

Remarks

V551

Base

V553

Leg

WC10

Hex nut (M10)

WG10

Spring washer (10)

W104

Hex bolt (M10x65)

V552

Tool tray

N[OOI~ [W[IN]|F-

Nut (M10)

V554

Vice stand cover

RPIWRFROIWWIW|F




Pipe vice
VL1, VO




Pipe vice VL1, VO

No. [ Parts No. Parts name Qty. Remarks
1 | V101L |Frame (Red) 1
2 VLO7 |Hook 1
3 VL11 |Rivet 1
4 VLO1 [Base 1
5 | VLO5S [Handle set 1 |with screw, handle, ball
6 | VLO6S [Guide set 1set |2pcs/set
7 W182 |Hex bolt (M8x25) 2
8 | WCO08 [Hex nut (M8) 2
9 VLO3 |Upper jaw 1
10 | VLO4 |Lower jaw 2
11 | W263 |Pan head screw (M6x16) 6
12 | WGO06 |Spring washer (6) 4
13 Hex bolt (M8x35) 1
14 | WCO08 |Hex nut (M8) 1
15 | VL13S |Leg set 1set
16 | VL18 |Latch (B) 1
17 VL19 |Latch (C) 1
18 VL16 |Turnbuckle 2
19 | W104 |Hex bolt (M10x65) 3
20 | WG10 |Spring washer (10) 3
21 | WC10 |Hex nut (M10) 3
VO
No. [ Parts No. Parts name Qty. Remarks
1 V001 [Frame 1
2 V003 |Hook 1
3 V011l |Rivet 1
4 V002 [Base 1
5 | VOO5S [Handle set 1 |with screw, handle, ball
6 | VO04S |Guide set 1set |2pcs/set
7 Hex bolt (M8x25) 2
8 Hex nut (M8) 2
9 VLO3 |Upper jaw 1
10 | VLO4 |Lower jaw 2
11 Pan head screw (M6x16) 6
12 Spring washer (6) 4
13 Hex bolt (M8x35) 1
14 Hex nut (M8) 1




Pipe vice V1, V2

2019.6.11

V1
No. | Parts No. Parts name Qty. Remarks
1| V101 [Frame 1
2| V107 [Hook 1
3| VL11 [Rivet 1
4] V102 |Base 1
5| V105S |Handle set 1 |with screw, handle, ball
6 | V106S [Guide set 1set |2pcs/set
7|1 V103 |Upper jaw 1
8| V104 |Lowerjaw 2
9 - Hex bolt (M8x40) 2 |For Upper jaw
10| W185 |Hex bolt (M8x50) 2 |For Lower jaw
11| WCO08 [Hex nut (M8) 4
12 - Hex bolt (M8x40) 1 |For Frame
13| WCO08 [Hex nut (M8) 1
V2
No. | Parts No. Parts name Qty. Remarks
1| V201 [Frame 1
2| V207 [Hook 1
3| V212 [Rivet 1
4] V202 |Base 1
5| V205S |Handle set 1 |with screw, handle, ball
6 | V206S [Guide set 1set |*V206. V211 2pcs/set
71 V203 |Upper jaw 1
8| V204 |Lowerjaw 2
9 - Hex bolt (M8x40) 2 |For Upper jaw
10| W104 |Hex bolt (M10x65) 2 |For Lower jaw
11| WCO08 |Hex nut (M8) 2 |For Upper jaw
11| WC10 |Hex nut (M10) 2 |For Lower jaw
12 - Hex bolt (M12x45) 1 |For Frame
13| WC12 |Hex nut (M12) 1
14*| V211 |Guide (FRONT) 1 |[to be sold as a set V206S
15*| V206 |Guide (BACK) 1 [to be sold as a set V206S




Pipe vice V3, V4

2019.6.11

V3
No. | Parts No. Parts name Qty. Remarks
1| V301 [Frame 1
2| V207 [Hook 1
3| V212 |Rivet 1
4|1 V302 |[Base 1
5] V305S |Handle set 1 |with screw, handle, ball
6 | V306S |Guide set 1set |*V306. V311 2pcs/set
7| V303 |Upper jaw 1
8| V304 |Lower jaw 2
9 - Hex bolt (M8x40) 2 |For Upper jaw
10| W104 [Hex bolt (M10x65) 2 |For Lower jaw
11| WCO08 [Hex nut (M8) 2 |For Upper jaw
11| WC10 [Hex nut (M10) 2 |For Lower jaw
12 - Hex bolt (M12x45) 1 |For Frame
13| WC12 [Hex nut (M12) 1
14*| V306 |Guide (FRONT) 1 |to be sold as a set V306S
15*| V311 |Guide (BACK) 1 |tobe sold as a set V306S
V4
No. | Parts No. Parts name Qty. Remarks
1| V401 [Frame 1
2| V407 [Hook 1
3| V411 |Rivet 1
4] V402 |Base 1
5| V405S |Handle set 1 |with screw, handle, ball
6 | V406S |Guide set 1set |2pcs/set
71 V403 [Upperjaw 1
8| V404 |Lower jaw 2
9 - Hex bolt (M10x40) 2 |For Upper jaw
10| W104 [Hex bolt (M10x65) 2 |For Lower jaw
11| WC10 |Hex nut (M10) 4
12 - Hex bolt (M12x50) 1 |For Frame
13| WC12 [Hex nut (M12) 1




REX

www.rexind.co.jp

REX INDUSTRIES CO.,LTD.

Overseas Sales Dept. (Head Office & Factory ):
1-9-3, Hishiyahigashi, Higashi Osaka 578-0948, Japan
Tel.: +81-(0)72-961-9820 Fax.:+81-(0)72-961 -9878

URL http://www.rexind.co.jp ‘

®Specifications, colour, etc. may be changed without prior notification. P.L. PIPE VICE-E3

1906 R0000



	Pipe vice exp-pl-non price20180913
	5-V1-V2-pl-non price20190611
	6-V3-V4-pl-non price20190611



